
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 
Te~ottotlan. Estado de Mexico C.P. 54600 

QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT rHE PRODUCT LISTED B E W W  WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALlrY SYSTEM AND REQUIREMENTS GlVEN M ONE OR MORE OF THE 

FOLLOWMG STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

M I  598 - VALVE INSPECTION AND TESTMG API 6D - PIPELINE VALVES - CATE, PLUG, BALL AND CHECK 
AP1599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDMG AP1600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSlB16-11 - FORGED FIITMGS, SOCKET - WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

P a r t  No. AC042AO8MAA8300000 I 
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(COdigo) 
4" Fig. 5206 F UT WCB, API TRIM No.8 830000 D e s c r i ~ t i o n  

Descripción CAST STEEL GATE VALVE 300 CLASS 
( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 300) 

VALVE WííH LOW EMlSSlON CONTROL (M PPM'S U )  (VALVUU SUMINISTRADACON CONTROLDE B U A S  
EM~S~ONES BUCITNAS (M PPM'S U) ) 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESION) 

HYDROSTATIC (PST) 
(HIDROSTATICA) 

P N E U M A T I C  (PSI) 

\ 
(NEUMAllCA) 

I MECHANICAL TESTS (PROP. MECANCAs) 

TENS YIELD ELG RED BHN 

WSI WSI % 
2ND 3RD AVG C V N ~  IST 

80.33 42.63 30 50 153 

74.09 45.82 32 58 157 

99.61 70.03 26 44 272 

FAClO.21 REY 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUMICA (??) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

h s i c a  W B a  

e 
ITEM HEATNo. M + & % ~ L  

(PARTE) (COLADA) 
BODY WHlSM6 ASTM A-216RVCB 

CUERW 

BONNET WHZ0322 ASTM A-2l6nUCB 
BONETE 

WEDGE D2989 ASTM A - 2 1 7 1 ~ 1 ~  

DISCO 

C Mn P S Si Ni V Cr M 0  CU C b  
0.212 0.898 0.029 0.014 0.448 0.044 0.041 0.020 0.020 0.003 

Nomlirated to Mormalizado a) 930 T e w r  to (Temrile a) 650 Cooled in air. (Enfriado en aire.) 
0.209 0.960 0.032 0.020 0.472 0.044 0.041 0.018 0.020 0.003 

Nomliratrd to Mormalizado a) 930 Temwr to (Tem~le a) 650 Cooled in a". l m d o  en aM.1 
0.130 0.780 0.019 0.020 0.860 0.380 12.160 0.031 0.044 0.001 

Nomialiado a Mamlirated lo) 970 T m l e  a Vemver Lo) 630 €&&do en aVe. (Cooled in a*.) 


